
11, 12 & 13 Jan 2023 (3 Days Residential Program)

MCMCR POWAI CAMPUS, MUMBAI 400 072

MCGM CENTRE FOR
MUNICIPAL CAPACITY BUILDING AND RESEARCH®

(An Initiative by Brihanmumbai Municipal Corporation)

State Level Training Institute for Urban Local Bodies
In association with

CENTRE FOR WATER AND SANITATION, CEPT UNIVERSITY
Organizes Training on

Fit for Purpose Technologies
for Recycle & Reuse of Wastewater

Course Code : ENV3RE11



Program Module:

Day – 1 (Classroom Sessions) Day – 2 (Technical Exhibitions) Day – 3 (Field Visit)

Reuse & Recycle of Wastewater under 

AMRUT 2.0 & SBM-U 2.0
Presentations by Exhibitors Banganga STP, Mumbai

Standards for Recycle & Reuse of 

Wastewater
Technical Exhibition Colaba STP, Mumbai
[...]
Bangalore., 

Hyderabad, Delhi, 

Pune, Chennai 

Urban non-potable 

application in 

buildings –

Govt./Semi-

Govt./Private



Water Reuse Policies at National Level 



Reuse Potential in India

• By 2030 – collection of 80% of Urban Wastewater 

could generate 17 BCM of water annually.

• With appropriate treatment and reuse could 

suffice 75% of Industrial water demand and  ¼ th

of potable water demand

• Recycled wastewater from 465 Class I cities (i.e., 

Cities with 100,000 and above population) and 

3894 Class II Cities (population between 50,000 to 

99,000) could meet ¼ th of the existing Industrial 

demand including Energy demand



Water Tariff 
Competitiveness 
& Most important 

Perception 

Conveyance 
distance and 

costs

Quality of treated 
water as per end-

use goal 

Access to 
alternate water 

source 

Factors Affecting Market Viability of Reuse water in 
India



Sanitation in Smart Cities

Aligned to the UN Sustainable Development Goals 

(SDG)

 Goal 6. Ensure availability and sustainable 

management of water and sanitation for all 

 Wastewater flows treated to national standards, by 

municipal and industrial source

 Total water resources used

 Focus on Integrated Water Resources Management

 Goal 11. Make cities and human settlements 

inclusive, safe, resilient and sustainable 

 Focus on  sustainable development strategy for 

each urban agglomeration

41

Source: Indicators and a monitoring framework for Sustainable Development Goals: A report by the 
Leadership Council of the Sustainable Development Solutions Network; July 2014



Smart City - Sanitation Financing 

 The recurring expenditures (annual expenses) for the project 
to include the following components:

 Expense incurred towards operation and maintenance of 
the STP and network

 Debt servicing towards the loan component of the project 
cost

 Management fees for the service contractor providing 
operation assistance

 Cost Recovery through:

 Revenue from sale of wastewater especially to high-end 
clients

 User charges to recover balance costs including debt 
servicing

 Graded tariff structure based on size of household

42



A start 

 Situation analysis and needs 

assessment

 Establish a mechanism for 

policy dialogue

 Obtain political endorsement

 Engage in an adequately 

resourced policy dialogue

 Ensure policy changes are 

legitimized through 

Parliament and/or decreed by 

the Prime Minister’s Office

43

 Agreed mechanisms for 

coordination and resource 

sharing between sectors

 Identification of roles and 

responsibilities 

 Incentive: partial inputs lead to 

credit for 100% outcome

 through specific Memoranda of 

Understanding between sectors

 through existing intersectoral 

mechanisms

 by operating at lower levels of 

governance

Harmonization: Institutional Arrangements:







MBR & RO Pilot Performance

0.8 

mm 

screen

Flat Sheet Toray-

IonExchange MBR 

50 kL/day

MBR effluent 

Tank

Reverse Osmosis 

3 kL/day

BOD – 180 to 225 mg/L

COD – 360 to 500 mg/L

SS – 450 mg/L

TDS – 600 to 900 mg/L

MPN > 1 million/100 mL

BOD  < 2 mg/L

COD – 8 to 20 mg/L

SS < 2 mg/L

TDS – 600 to 900 mg/L

MPN < 10/ 100 mL

BOD – non detect

COD < 10 mg/L

SS < 1 mg/L

TDS < 20 mg/L

MPN < 2 / 100 mL





Current Thinking of Delhi Jal Board for Augmentation of 

its source water – Yamuna River, through High Quality 

treated wastewater  from Coronation plant and other 

WWTPs



135 MLD Reuse Process Scheme

STP

Raw 

Sewage

TTPUpgraded 

Tertiary 

Treatment 

Plant

Pumping 

Station

Wastewater 

Treatment Plant 

(BNR)

23 Kms, 1300 mm 

diameter MS pipe. 

70 MLD (150 MLD)

Break 

Tank/Cascade 

Aerator and 

micro-strainer at 

Tarverkare

75 MLD 

(150 MLD)

UF 

Backwash 

/reject

Ultrafiltration (UF) 

Plant 70 MLD (145 

MLD) Break Tank 

After UF 

Plant 

High rate settler/UF 

to recover 

backwash water

Waste to Lagoon

Granular 

Activated 

Carbon (GAC) 

filters

GAC Backwash

Treated water 

sump

Cl2 addition 

(for residual 

maintenance)

Cl2 addition 

(Super 

chlorination)

Arkavathy 

River

7 Kms

Inlet to T G 

Halli Reservoir

Raw Water

UF

Reservoir

Reverse 

Osmosis (RO)

Cl2 addition

To BWSSB 

Distribution System 

(pumping)

V-valley Plant 

Premises Tarverkare

Upgraded T G Halli WTP

Dam

Reclaimed water

K
u
m

u
d
a
v
a
th

i 
R

iv
e
r

67.5 MLD 

(135 MLD)

45 MLD 

(85 MLD)

25 MLD 

(50 MLD)

70 MLD 

(140 MLD)

67.5 MLD 

(135 MLD)1

2

34



Bangalore Pilot Experience 



Average values over a 12 month period Pilot works at V-valley
Plant in Bangalore

Parameter
effluent from V-

Valley Plant

Tertiary  
Treatment 

Plant output 

Arkavathy River 7 Kms before 
meeting T.G. Halli Reservoir

BOD mg/L 22 2 12

COD mg/L 65 12 27

Sulfate mg/L 24.7 8 86.18

Magnessium 28 19 62.5

Phosphaste mg/L 1.8 0.4 2.8

Ammonia mg/L 25 2 12

TDS mg/L 450 228 320

Fecal Coliforms/ 100 mL > 1600 ND > 1600

Ecoli/100 mL >400 ND >600



Chennai Water Supply Sources

Source: CMWSSB – 2020 & Dr. Joseph Ravikumar, WB

16% Desalination
200 MLD of treated sea water is supplied on a daily 

basis

10% Recycled Waste Water
Industries, Power plants, Landscaping, urban forestry, 

Sewer Maintenance

65% Reservoirs
5 Reservoirs with a combined capacity of 12.5 Tmcft

9% Ground water
Well Fields, Agricultural Wells, 

Bore wells



• Learning and improving on indirect potable reuse plant operational at IIT, 
Chennai

• Pilot two plants of direct of 10 MLD capacity designed with assistance of IIT, 
Chennai under construction and thereafter scale to 260 MLD

Source: CMWSSB – 2020 & Dr. Joseph Ravikumar, WB



Direct Potable Reuse
Public Acceptance

• Have to Create Credibility & Trust

• Analysis of Wastewater Effluent.
Compared to Drinking Water Standards

• Total Transparency with the Public

• Engaged Medical & Academic Communities

• Engage Business Leaders

55





CMWSSB – 45,000 m3/day

Adapted from Wabag, Chennai.







130MLD Sewage Treatment Plant at Bhandewadi



Sewage Treatment Plant at RCF, Chembur



30MLD STP at Welspun, Anjar



Secondary Sewage quality is 

treated to potable grade – 144 

MLD – Agra 



0
10
20
30
40
50
60
70
80
90

100
110
120
130
140
150
160
170
180
190
200

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29T
o

ta
l 
S

u
s
p

e
n

d
e
d

 S
o

li
d

s
 (

m
g

/L
)

Days

Raw Water Finished Water

Finished Water Limit

0
0.5

1
1.5

2
2.5

3
3.5

4
4.5

5
5.5

6
6.5

7
7.5

8
8.5

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29

A
m

m
o

n
ia

 (
m

g
/L

)

Days

Raw Water Finished Water

Finished Water Limit

0
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29

B
O

D
 (

m
g

/L
)

Days

Raw Water Finished Water

Finished Water Limit

0

5

10

15

20

25

30

35

40

45

50

1 3 5 7 9 11 13 15 17 19 21 23 25 27 29

C
O

D
 (

m
g

/L
)

Days

Raw water Finished Water

Finished Water Limit



Development of Recycle and 

Reuse Guidance Document

Inter-Ministry, Agency Cooperation 









Appendix E – International case Studies



Thank You 

Contact Information

Dr. Uday G. Kelkar, P.E., BCEE

Cell: +91-9822401962

Ajit Savadi

Cell:+91-9727764800

uday@njsei.com
Ajit.Savadi@njsei.com

mailto:uday@njsei.com
mailto:Ajit.Savadi@njsei.com


Nature-Based or Mechanized 
Wastewater Treatment Technologies: 

Selection for 
'Fit for Purpose’ Application

Dr. Pradip Kalbar

Associate Professor

Centre for Urban Science and Engineering (CUSE)

Indian Institute of Technology Bombay

Email: kalbar@iitb.ac.in

Tel. No. 022 2576 9330

11th Jan 2023

FIT FOR PURPOSE TECHNOLOGIES FOR 

RECYCLE & REUSE OF WASTEWATER

mailto:kalbar@iitb.ac.in


Background

2

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

10000
Sewage Generation and Treatment (2021)

Sewage Generation in Urban Areas (MLD)

Installed Treatment Capacity

0

10000

20000

30000

40000

50000

60000

70000

80000

Sewage Generation in
Urban Areas (MLD)

Installed Treatment
Capacity (MLD)

India

In India on average about 44% 

Sewage treatment capacity

0

100

200

300

400

500

Chemical Distillery Food,
Dairy &

Beverage

Pulp &
Paper

Sugar Textile,
Bleaching
& Dyeing

Tannery Others

Industrial Wastewater Generation
501 MLD (Ganga Basin)

Total Units Wastewater Generation (MLD)

0

500

1000

1500

2000

2500

3000

Class I cities Class II cities

Sewage Generation and Treatment 
(2021)

Sewage Generation in Urban Areas (MLD)

Installed Treatment Capacity

http://www.sulabhenvis.nic.in/database/stst_wastewater_2090.aspx

Water is important resource and wastewater generated is 

more important resource!



Urban Water Management (UWM)

3

Urban Water Infrastructure:
• Source

• Intake

• Water treatment

• Transmission and distribution

• Water consumption

• Sewage conveyance

• Sewage treatment

• Disposal

Stakeholders:
• Planners

• Consultants

• Research organizations

• Pollution Control Boards

• Public utilities

• Politicians

• Users

• Operators

Effective culmination of relevant stakeholders in 

planning urban water infrastructure in a holistic 

manner will result in sustainable and resilient

Urban Water Management



Pradip Kalbar

Terminologies

• Blackwater is the mixture of Urine, Faeces and Flushwater along with Anal 

Cleansing Water (if water is used for cleansing) and/or Dry Cleansing Materials 

Blackwater contains the pathogens of Faeces and the nutrients of Urine that are 

diluted in the Flushwater.

• Brownwater is the mixture of Faeces and Flushwater, and does not contain Urine. It 

is generated by Urine-Diverting Flush Toilets

• Greywater is the total volume of water generated from washing food, clothes and 

dishware, as well as from bathing, but not from toilets.

4(Source: TILLEY, E.; ULRICH, L.; LUETHI, C.; REYMOND, P.; ZURBRUEGG, C. (2014): Compendium of 

Sanitation Systems and Technologies)



5

Approaches for Wastewater 
Management

Preventive/Conservation 

Reduce 
consumption

Efficient 
Devices

Treatment/Recycling/Recovery

Household/
Building level 

Decentralized 
treatment 
scheme

Centralized 
treatment 
scheme



Pradip Kalbar

6

Wastewater 

Treatment

Physico-chemical Biological

Screen and Grit 
Removal

Sedimentation

Multimedia 

filtration

Adsorption

Reverse Osmosis

Ultrafiltration Aerobic Anaerobic

UASBs

Anaerobic 

reactors

Sludge digesters
Activated sludge

Extended aeration

Aerated lagoons

Waste stabilization ponds

Suspended Growth 

Trickling filters

Rotating bio-discs

Land treatment

Constructed wetlands

Attached Growth



Conventional Wastewater Treatment Flowsheet 

7

Grit 

Removal
Screen

Primary 

Settling
Aeration

Secondary 

Settling

Disinfection/

Tertiary 

Treatment

Disposal
Collection

Preliminary 

treatment
Primary 

treatment Secondary treatment
Tertiary 

treatment

Source: https://i.gifer.com/9CGO.gif

Source: https://amvco.at/industrial-wastewater/



Conventional Sewage Treatment Plant

8(Source: CPHEEO Manual on Sewerage and Sewage Treatment Systems Part A Engineering, 2013)



Screen

• The first unit operation

• Used to screen solids/large size material present in 

wastewater

• Generally uniform in size

• Provided to avoid damage to further units

9Source: https://eec.oregonstate.edu/screening



Classification of Screen

10

Screening

Coarse (Bar) Screen
6-150mm

Fine Screen
<6mm

Static 

wedgewire
StepDrum

Micro-screen
<0.5μm

Hand 

Cleaned

Mechanically 

cleaned

Chaindriven
Continuous 

belt

Reciprocating 

Rake
Catenary

Source: Metcalf & Eddy, Burton, F. L., Stensel, H. D., & Tchobanoglous, G. (2003). Wastewater engineering: treatment and reuse. McGraw Hill.



Screen

11

Source1 : https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.slideshare.net%2Fjshrikant%2Fl-11-screen-

chamber&psig=AOvVaw3PUWpWK9b7TBYBGOOudJLb&ust=1616393082593000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCIDR0dHbwO8CFQAAAAAdAAAAABAD

Source 2: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.indiamart.com%2Fproddetail%2Fmechanical-bar-screen-

19121127033.html&psig=AOvVaw3PUWpWK9b7TBYBGOOudJLb&ust=1616393082593000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCIDR0dHbwO8CFQAAAAAdAAA

AABAp



Grit Chamber

• Removal of inorganic particles silt, sand, etc.

• Having high specific gravity 

• Settling under gravitational force

• Particles which do not decompose readily

• Average size of grit is 0.2mm dia and specific gravity 

2.3-2.65

12Source: https://civilengineerfriend.blogspot.com/2018/12/primary-treatment-primary-treatment.html



Grit Chamber

13
Source: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.slideshare.net%2FErYaserSaleemSiddiqu%2Funit-4-

70546952&psig=AOvVaw3IT4LBlD6O3iDrFob_UeaR&ust=1614876452297000&source=images&cd=vfe&ved=2ahUKEwj6-9DbyZTvAhUiJLcAHZSsCK8Qr4kDegUIARCRAQ

• It is provided to

– Protect other mechanical units

– Prevent clogging of pipes

• Disposal of sludge – landfill



Primary Clarifier

• The objective of primary sedimentation is to remove 
readily settleable solids and floating organic material 
(called scum) to reduce the suspended solids load for 
subsequent treatment processes 

• Detention period - 90 to 150 min

• Organic suspended solids - above 0.1 mm

14Source: https://i.gifer.com/E7lg.gif



Primary Clarifier

15

• An efficiently designed primary 

sedimentation tank can remove 

– 50-70% solids

– 25-40% BOD

• Can be rectangular or circular in shape

Source: https://www.google.com/url?sa=i&url=https%3A%2F%2Fcivilengineerfriend.blogspot.com%2F2018%2F12%2Fprimary-treatment-primary-

treatment.html&psig=AOvVaw072WQ_Wf42HcpacYhmUM1I&ust=1616334183810000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCLi15J2Av-8CFQAAAAAdAAAAABAD



Primary Clarifier

16

Source: 

https://www.google.com/url?sa=i&url=http%3A%2F%2Fwww.paramountlimited.com%2FPrimary_Clarifier.html&psig=AOvVaw3VJ5vehhEnAK8aqD6lNGGm&ust=16163939259

39000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCMiYh47fwO8CFQAAAAAdAAAAABAK



Overview of 

Mechanized Treatment 

Technologies

17



Activated Sludge Process (ASP)

Source: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.suezwaterhandbook.com%2Fprocesses-and-technologies%2Fbiological-

processes%2Fsuspended-growth-cultures%2Factivated-sludge-reactor-type-and-

configurations&psig=AOvVaw0CBlbxDzFasUTv7QdIhYYc&ust=1616335434112000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCNDx4-uEv-

8CFQAAAAAdAAAAABAD 18

• An aerobic biological suspended growth process

• Wastewater and biological sludge are mixed and aerated

• Abundance of oxygen

• The mixed liquor obtained in aerator is allowed to settle 

in secondary aerator

• The settled sludge is called as Activated Sludge

• A part of activated sludge is returned back to aeration 

process



Design Principles for ASP

19(Source: Davis, M. L. (2010). Water and wastewater engineering. McGraw-Hill.)



Sludge Return

• If it is assumed that sedimentation of 

suspended solids in the laboratory is similar 

to that in sedimentation tank, then XR = 

106/SVI (mg/L)

• Values of SVI between 100 and 150 ml/g 

indicate good settling of suspended solids 

• XR value may not be taken more than 

10,000 g/cum (1%) unless separate 

thickeners are provided to concentrate the 

settled solids or secondary sedimentation 

tank is designed to yield a higher value 

28



Food-to-Microorganism Ratio (F/M)

• Very useful parameter for monitoring 

WWTPs

31



Oxygen Demand

• Oxygen is used in reactions where substrate is degraded to 
produce the high-energy compounds required for cell 
synthesis and respiration.

• Oxygen used = bCOD removed – COD of waste sludge

• Mass of oxygen:

32



Aerator and Secondary Clarifier

33

Source 1: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.thewatertreatments.com%2Fwastewater-sewage-treatment%2Fadvantages-disadvantage-aeration-

system%2F&psig=AOvVaw3m4DFKmYYVksIEqx-uMo7Y&ust=1614876931222000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCICExsHLlO8CFQAAAAAdAAAAABAD

Source 2: https://i.gifer.com/E7lg.gif

• ASP is one of the most commonly used technology for 
sewage treatment

• Modifications to conventional ASP are
– Oxidation ditch

– SBR



Aerator and Secondary Clarifier

34

Source 1: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.watertechonline.com%2Fwastewater%2Farticle%2F15550311%2Faerated-activated-

sludge-basics&psig=AOvVaw2_ecmHdJUa_WBU-

JY0NYJV&ust=1616394193883000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCNCN7OHfwO8CFQAAAAAdAAAAABAD

Source 2: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.simivalley.org%2Fdepartments%2Fpublic-works%2Fsanitation-services%2Fsecondary-

clarifiers&psig=AOvVaw06OeB9Ph08mwVBbTECIt2Q&ust=1616393979190000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCJiyh__ewO8CFQAAAAAdAAAA

ABAD



Diffuse Aerator

35

Flexair® Fine Bubble 

EPDM Tube Diffusers 

from EDI®



Mechanical aerators

36

(Source: https://www.corgin.co.uk/aeration-mixing/aerators/vertex-surface-aerator)



37



38



39



Oxidation Ditch

• The oxidation ditch is a modified form of activated sludge 

process

• Also known as “extended aeration process”

• The ditch consists of a long continuous channel oval in 

shape

• Longer solid retention time helps in removal of organic 

matter

40

Source: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.slideshare.net%2FHaddies%2Fwater-pollution-and-its-control-through-

biotechnology&psig=AOvVaw2QDKJHSZAzs-VlNr-

TbAJ4&ust=1615025616082000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCICq8cH1mO8CFQAAAAAdAAAAABAJ



Oxidation Ditch

41

Source 1: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.environmental-expert.com%2Fproducts%2Ftri-oval-oxidation-ditch-system-

309481&psig=AOvVaw2QDKJHSZAzs-VlNr-TbAJ4&ust=1615025616082000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCICq8cH1mO8CFQAAAAAdAAAAABAO

Source 2: https://www.slideshare.net/ashishaligarh2010/waste-water-treatment-processes

Source 3: 

https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.youtube.com%2Fwatch%3Fv%3DAKvRu88YhZ8&psig=AOvVaw1iK4lncw7S_FSTYFz9ITzo&ust=16163955898

99000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCPiv_frkwO8CFQAAAAAdAAAAABAD

https://www.slideshare.net/ashishaligarh2010/waste-water-treatment-processes


Oxidation Ditch

42

Advantages
• Highly reliable and simple 

process

• Adaptable to nutrient 

removal

• High quality effluent 

possible

• Well stabilized sludge, 

low bio-solids production

Disadvantages
• Large structure greater 

space requirement

• Requires comparatively 

more aeration energy

• Plant capacity expansion 

is more difficult



Sequencing Batch Reactor (SBR)

• Sequencing Batch Reactor (SBR) is the fill-and-draw 

type Activated sludge process

• It is the process in which, wastewater is filled in a batch 

reactor, treated to remove pollutants, and then 

discharged 

• According to a 1999 U.S. EPA report, an SBR is no more 

than an activated-sludge plant that operates in time 

rather than space. 

43Source: https://knowhowtogmo.wordpress.com/2011/02/01/biological-phosphorus-removal-from-waste-water/



Sequencing Batch Reactor (SBR)

44Source: https://knowhowtogmo.wordpress.com/2011/02/01/biological-phosphorus-removal-from-waste-water/



Sequencing Batch Reactor (SBR)

45

Source 1: https://www.google.com/url?sa=i&url=https%3A%2F%2Fwww.xylem.com%2Fen-us%2Fproducts-services%2Ftreatment-products-systems%2Fbiological-treatment-

processes%2Fsequential-batch-reactor-sbr%2Ficeas-advanced-sbr-

d3f8bba3%2F&psig=AOvVaw2tGsSV8ULc2dfJfmPznVBX&ust=1616395547487000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCPD74-jkwO8CFQAAAAAdAAAAABAJ

Source 2: https://www.google.com/url?sa=i&url=https%3A%2F%2Ftranscendcleantec.com%2Fsequencing-batch-reactor%2F&psig=AOvVaw0GFpsD3m8JWudJ7XMJ6x-

N&ust=1616395459005000&source=images&cd=vfe&ved=0CAIQjRxqFwoTCMCa6bvkwO8CFQAAAAAdAAAAABAJ



46
(Source: Ghangrekar, M. M., & Behera, M. 3.5 (2013) Suspended Growth Treatment Processes.)



Pradip Kalbar

SBR 

Cycle

47

(Source: Arceivala, S. J., & Asolekar, S. R. (2006). Wastewater treatment for pollution control and reuse. 